Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5180 Antl 25.67 591 5.78
NVNT a 5200 Antl 25.67 591 5.78
NVNT a 5240 Antl 25.67 591 5.78
NVNT n20 5180 Antl 24.17 6.17 6.25
NVNT n20 5200 Antl 24.17 6.17 6.25
NVNT n20 5240 Antl 24.32 6.14 6.21
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzes
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT a 5180 Antl 5.19 5.91 11.1 22.51 Pass
NVNT a 5200 Antl 5.23 5.91 11.14 22.51 Pass
NVNT a 5240 Antl 5.09 5.91 11 22.51 Pass
NVNT n20 5180 Antl 4.45 6.17 10.62 22.51 Pass
NVNT n20 5200 Antl 2.96 6.17 9.13 22.51 Pass
NVNT n20 5240 Antl 4.49 6.14 10.63 22.51 Pass

Note 1: Total power=Conducted power + Duty factor

Note 2: Limit=23.98-(7.47-6)
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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Center Freq 5.240000000 GHz
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Trig: Free Run Avg|Hold: 100/100
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Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

5.09 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-67.92 dBm /Hz
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Power NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power
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#Atten: 30 dB Radio Device: BTS
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Ref 22.69 dBm

Center 5.18 GHz
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Channel Power
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#VBW 3 MHz

Power Spectral Density

-68.56 dBm /Hz
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[06:06:26 PM Apr21, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
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2.96 dBm /20 MHz
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Man

#/BW 3 MHz
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-70.05 dBm /Hz
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.484 Pass
NVNT a 5200 Antl 19.532 Pass
NVNT a 5240 Antl 19.287 Pass
NVNT n20 5180 Antl 20.856 Pass
NVNT n20 5200 Antl 20.956 Pass
NVNT n20 5240 Antl 20.888 Pass
FCC Test Report Page 9 of 27



Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl
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Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:51:23 PM Apr21, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.189727 GHz
-22.007 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 18.0 dBm

16.428 MHz

Transmit Freq Error
x dB Bandwidth

-14.871 kHz
19.48 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW
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Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[05:57:00 PM Apr21, 2025
Radio Std: Nene
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209773 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.7 dBm

16.425 MHz

Transmit Freq Error
x dB Bandwidth

6.554 kHz
19.53 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[05:58:56 PM Apr21, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249625 GHz
-24.298 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.0 dBm

16.445 MHz

Transmit Freq Error
x dB Bandwidth

-18.377 kHz
19.29 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.
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. Keysight Spectrum Analyzer - Occupied BW
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Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.6 dBm
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-28.367 kHz
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x dB

99.00 %
-26.00 dB
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[06:06:45 PM Apr21, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.210499 GHz
-23.447 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.3 dBm

17.643 MHz

Transmit Freq Error
x dB Bandwidth

20.909 kHz
20.96 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[06:08:23 PM Apr21, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.25043 GHz

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.6 dBm

17.598 MHz

Transmit Freq Error
x dB Bandwidth

-13.805 kHz
20.89 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.394
NVNT a 5200 Antl 16.386
NVNT a 5240 Antl 16.327
NVNT n20 5180 Antl 17.52
NVNT n20 5200 Antl 17.528
NVNT n20 5240 Antl 17.587

FCC Test Report
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz
==

#IFGain:Low

Center Freq: 5.180000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:51:13 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.394 MHz
-21.910 kHz
18.64 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.181263 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 18.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.180000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

Center Freq: 6.200000000 GHz
. Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:56:51 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.386 MHz
10.265 kHz
18.93 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.201254 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.200000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT a 5200MHz Ant1l
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz
==

#IFGain:Low

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:58:46 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.327 MHz
-13.120 kHz
18.75 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.237507 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.240000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

Center Freq: 5.180000000 GHz
. Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [06:11:02 PM Apr21, 2025

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.520 MHz
-41.763 kHz
20.32 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.177498 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.180000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5180MHz Antl
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Report No: SSP25030163-3E FCC ID: 2BGR7-CB002

s Keysight Spectrum Analyzer - Occupied BW = |
RF SENSE:PULSE [ [06:06:35 PM Apr21, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.205007 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.5 dBm
17.528 MHz

Transmit Freq Error 4.569 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.18 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [06:08:13 PM Apr21, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.241269 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 15.8 dBm
17.587 MHz

Transmit Freq Error -4.965 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.33 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT n20 5240MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -0.84 5.91 5.07 9.53 Pass
NVNT a 5200 Antl -4.28 5.91 1.63 9.53 Pass
NVNT a 5240 Antl -3.15 5.91 2.76 9.53 Pass
NVNT n20 5180 Antl -4.27 6.17 1.9 9.53 Pass
NVNT n20 5200 Antl -4.68 6.17 1.49 9.53 Pass
NVNT n20 5240 Antl -4.63 6.14 1.51 9.53 Pass

Note 1: Total PSD=Conducted PSD + Duty factor

Note 2: Limit =11-(7.47-6)
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS

Avg[Hold: 100/100

[05:57:10 PM Apr21, 2025

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5200MHz Antl
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Report No: SSP25030163-3E

FCC ID: 2BGR7-CB002

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -37.73 -27 Pass
NVNT a 5240 Antl -38.95 -27 Pass
NVNT n20 5180 Antl -39.6 -27 Pass
NVNT n20 5240 Antl -39.02 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -36.9 -27 Pass
NVNT a 5200 Antl -36.45 -27 Pass
NVNT a 5240 Antl -36.68 -27 Pass
NVNT n20 5180 Antl -36.91 -27 Pass
NVNT n20 5200 Antl -37.44 -27 Pass
NVNT n20 5240 Antl -37.07 -27 Pass
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